



允強實業股份有限公司  
YC INOX CO., LTD.

檢驗證明書

INSPECTION CERTIFICATE

524彰化縣溪州鄉中山路四段270號  
No.270, Sec.4, Jungshan Rd., Shijou Shiang,  
Chang-Hwa, Taiwan, R.O.C  
http://www.ycinox.com  
TEL : +886-4-8899666 FAX : +886-4-8899770

客戶名稱 Customer	EVER UNITED METAL CO.LTD	客戶編號 Customer No.	FHK053	證明書編號 Certificate No.	120917P0059
產品名稱 Production	STAINLESS STEEL WELDED TUBE	商業發票號碼 Commercial Invoice No.	J12090061	證明書日期 Date of Issue	2012/09/14
規範名稱 Specification	ASTM A554-11	客戶採購家號 PO No.	EUM-20120801(T)	訂單編號 Order No.	EP12080022-3
鋼種 Steel Grade	MT-304	提貨單編號 Weight No.	C12090123	P.I.號碼 P.I.NO.	1208-005

項目 Item No.	爐號 Heat No.	產品規格 Product Description	化學成份(%) Chemical Composition										拉伸試驗 G.L. Tension Test				*01 硬度 試驗 HRB
			碳 C X10 <sup>-3</sup>	矽 Si X10 <sup>-2</sup>	錳 Mn X10 <sup>-2</sup>	磷 P X10 <sup>-3</sup>	硫 S X10 <sup>-3</sup>	銅 Cu X10 <sup>-2</sup>	鎳 Ni X10 <sup>-2</sup>	鉻 Cr X10 <sup>-2</sup>	降伏 0.2%Y.S. MPa	抗拉 T.S. MPa	伸長率 E.L. %				
		尺寸 Dimension															
		Specification															
1	TBC090025	22.2mm x 1.2mm x 6M	80	100	200	45	30	1100	2000	800	1800					84	
2	TBC090161	38.1mm x 1.2mm x 6M	43	50	117	31	3	802	1810	294	636	53	53				
3	TBC090162	38.1mm x 1.2mm x 6M	41	52	122	38	5	804	1815	284	630	55	55				
4	TBC090211	38.1mm x 1.2mm x 6M	41	52	122	38	5	804	1815	284	630	55	55				
5	TBC090212	38.1mm x 1.2mm x 6M	41	52	122	38	5	804	1815	284	630	55	55				
6	TBC082506	38.1mm x 1.5mm x 6M	44	47	153	30	4	812	1829	278	613	53	53				
7	TBC082508	38.1mm x 1.5mm x 6M	44	47	153	30	4	812	1829	278	613	53	53				
8	TBC082509	38.1mm x 1.5mm x 6M	44	47	153	30	4	812	1829	278	613	53	53				
9	TBC082510	38.1mm x 1.5mm x 6M	44	47	153	30	4	812	1829	278	613	53	53				
10	TBC082511	38.1mm x 1.5mm x 6M	44	47	153	30	4	812	1829	278	613	53	53				
11	TBC082513	38.1mm x 1.5mm x 6M	44	47	153	30	4	812	1829	278	613	53	53				
12	TBC082514	38.1mm x 1.5mm x 6M	44	47	153	30	4	812	1829	278	613	53	53				
13	TBC082970	63.5mm x 1.5mm x 6M	47	52	118	30	3	803	1815	288	636	54	54				
TOTAL:													1.610				

附註 Notes	<p>This certificate complies to 3.1/EN 10204:2004.</p> <p>*01= Hardness Test *G.L.=Gauge Length: 50mm</p> <p>1MPa=1N/mm<sup>2</sup>=10bar=145psi=10.2kgf/cm<sup>2</sup></p> <p>The material described above has been detected with free irradiation by the raw material supplier.</p>
-------------	---



1. Quality management system by TÜV  
1.1 ISO 9001:2008 Certificate (No.01 100 056299)  
1.2 PED Certificate (No.01 202 ROC/Q-05 0105)  
2. Laboratory management system by TAF  
2.1 ISO 17025:2005 Certificate  
(Laboratory Accreditation Code:1894)

Visual Inspection(Surface) and Dimension Check : OK	<p>茲證明本文所列產品，均依材料標準製造及試驗，並符合標準之要求</p> <p>We Hereby Certify that Material Described Herein has Been Manufactured and Tested with Satisfactory Results in Accordance with the Requirement of the Above Material Specification.</p>
Surveyor By	N/A
<p>Manager of Quality Assurance Department</p> <p><i>Jian Yi Guo</i></p>	